



Notification: 7462

Category

HCPCS - Drugs & Biologicals

Topic

Pegfilgrastim and its biosimilars – HCPCS codes J2506, Q5108, Q5111, Q5120, Q5122, Q5127 and Q5130

What is changing? / Change Description:

If billed with a diagnosis for an encounter of other specified aftercare, we do not reimburse charges for HCPCS codes J2506, Q5108, Q5111, Q5120, Q5122, Q5127 or Q5130 unless a diagnosis for the underlying condition is also billed.

Language

English

Impacted Products

Medicaid – Louisiana

Why is Humana making this change? / Change Reason:

According to ICD 10-CM guidelines, a diagnosis for other specified aftercare also requires the underlying condition to be billed.